parts list
F3500B-1 STOVE MAIN ASSEMBLY

Part # Description
Part # Description 10 904-245  #10-16 x 1/2" SDS HEX HD
2 846-515 Fan - free standing stove (Optional) 11 904-530 Screw 1/4-20 x 1/2 LG
3 042-912 Airmate - medium assembly (Optional) 12 042-915 Pedestal assembly (Required Accessory)
4 051-538 Removable arm assembly 13 051-067 Thermometer
5 * Rear Heat Shield Assembly 936-074 Gasket Bypass Door
6 042029 Classic side heat shield - RH 042-007 Stainless Steel Smoke Deflector
7 042-028 Classic side heat shield - LH 14 042-509 Door Hinge Assembly
910-157/P Replacement Motor 15  106-561 Door Catch assembly
210-138 Auto/Manual Switch 16  156-241 Removable Cast Handle
910-140 HIfOff/Lo switch 042-016 L/R stainless steel firebox filler
910-142 Fan Thermodisc 051-085 Gasket Bypass Frame
042-035 Flame shield and mixer 051-510 Bypass Frame 3 Bolt Assembly (each)
815-557 Rear Deflector 042-090 Bypass Frame Heat Shield S.S.
042-017 Lytherm Gasket-Firebox Floor 948-110 Silicone Glue (Used for Gasket Bypass Door)
948-223 Regency Logo Plate 051-221 Cast Bypass Frame
051-018 Handle Holder 051-221/P  Cast Bypass Door Frame Kit (Includes Bypass
042-520 Cast Door Assembly (does not include glass) Frame, Gasket Bypass Frame & Bypass Door,
051-530 Catalytic Combustor Assembly (not shown) Silicone Glue, 2 x 3 Bolt Assembly)

920-664 Manual

033-953 Airtube 1" x 23" long
* Not a replacement part

F3500B-1 Regency Freestanding Woodstove



parts list
F3500B-1 STOVE BRICK LAYOUT

042-960 Brick Set Complete

Fire bricks

Size

4-1/2" x 9"
4"x 9"

3-1/2" x 4-1/2"
1-3/4" x 4-1/2"
4-1/2" x 7-5/8"
1-3/4" x 9"

olu|lr|lw|v] -3

F3500B-1 Regency Freestanding Woodstove



parts list

DOOR ASSEMBLY
Part # Description Part # Description
1 042-520 Door Cast Black (F3500B-1) (does not 7 846-530 5/8" Medium Door Gasket Kit
include glass) 042-021 Gasket Bracket
2 106-541/P Aligner Assembly 904-513 Hex Bolt 1/4-20 x 3/4 LG.
3 156-241 Removable Cast Handle Assembly 10 904-525 Washer 1/4" Split Lock
4 940-416/P Door Glass (includes glass gasket) 1 904-149 SMS #8-18 x 3/8 LG
> §46-682 Zéﬁ;_‘g’j}g‘)jow Adhesive Gasket Tape (12) 12 904-146 Screw #10 x 1/2" Self Tap Pan hd Philips
6 042-020 5/8" Gasket Retainer 13 904-015 1/4-20 x 1/2 Pan hd Phil
106-131F  Door Shims (Each) 14 948-155 Hinge Pin
15 156-514 Door Latch Assembly

F3500B-1 Regency Freestanding Woodstove





